12’X14" Metal Patio Wood Gazebo
ASSEMBLY MANUAL

SIS

"QQ'Q
535S
35

AR

XX
202!

>
X
<>
RS
XXX

ot
000

5
%
9

Va4
PSS

X
19570
KRR
(X5 $
RS
IR R
2% %%

OSOEEKES

GRS
R RIS
00 e

KX,
SRRXCLLCR KRS
RSERKS Deetetoltotototototes
CLRERRKL QEESRRRRKKIKKIRKS

Rogosesesesesedes

%
o o ratate %
0 RIARIILLLRIIKKS

oS %5
KIILLKKKS
RIS
XX XX

3R

R RIRHRR
dodotedotetoetolotetotetote
Dodetetols loledetotetetetotetetetetote!
25RIEAIERIKRIIELIKIKEKE
Potetetole 120 tetetetotetotetotete!
S IIIRIIIRIRIKRIELIKLE
Ro202030 P02 000 %etetete Yo tetetetete!
1203000t bodetotetetetetetetetetetetods
RRRIIRKKS

%5
535 00
SRIXAKS %
SITIXIIKKS
O eSS ssssesocetetetetetetes
I

%

RS

LXK
XS

S
3RS
K8

% 58

detodee! 5%
IR
KALLIIILAKKS
pate% 58
CRKKLL




Pre-assembly

2.You will need one or more
stepladders.

1.Two or more people are required
for assembly.

4.You may need a safety hat.

§ "l\\ 3. Wearing protective gloves is

recommended.

5.Please use a Phillips screw driver. 6.For ease of construction, you
may need a drill.

\

~J Z ' 7.You may need a safety goggle. 8.Do not fully tighten screws prior
INS to complete assembly.

Warning & Attention

-Try to assemble this product on the flat ground, otherwise it is difficult to
carry out;

-1t would be much easier to assemble the product with three or more
people;

-After assembly, please check whether all screws are tightened, to prevent
parts from falling apart.

A Use bolts to secure the frame to the ground to against the strong wind.



«««((((((((((I x16

If the deck is hard wood and the
depth of it is over 3 inch, you can use
5/16 in. x4 in. Structural Wood
Screw to mount the gazebo.

(" h




4 inches

1/4 inch

@ [[] xte

If the ground is concreted and the depth
of it is over 3 inch, you can use 1/4 inch
expansion bolts to mount the gazebo

o =4l | 15in.

Or you can make a concrete footing
for gazebo, 15x15x%x15 inches is
recommended.use expansion bolts to mount
the pergola like @ shows.

IMPORTANT:
Anchor is not
recommended













@Zx

®2x




(17) 16x

(18) 16x

&m  \aa~” N = —_— S
Gx  @Ba  Bx @
S6
M s4 \\\\&\&\% @ 4!!(!%
/ ST6.3x15 ST5x16 ST5x30
(1) 1x (2) 24x (3) 24x (4)16x
D ) G)m 6
M6 M6x38 M6x10 M6x16
(5 )146x (6) 16x (7) 8x (8)152x
) mmm ) mmmm i)=))) J)—
M6x25 M6x28 M6x45 M6x50
(9) 8x (1) 4x (12) 34x
@))}j))))”)» ———————
ST6. 3X35 ST8X30 D6. 62 M3x65
(13) 32x (14) 16x (15) 16x 1x
M8X160 M8




@4x

N
%

4x

<@

4x

@)ﬁb»»m.

(13) 16x

M3x65

1x

<1>

/\ (1) Put Part #B on the bottom of

e Part #A, after adjusting the
- position, use Drill #16 to drill holes
at the holes in Part #B.

(2) Secure Part #B and Part #A

with 4 Bolts #13.

(3) Cover Part #B1 on Part #B.

X4

(4) Repeat the above procedures to assemble the other 3 Part #A.




@1x

()
M6x16

(8) 20x

(2) Insert the other side of
Part #C2 into Part #C and

(1) Insert Part #C2 into Part #C1

and secure with 3 Bolts #8. secure with 3 Bolts #8.

(4) Insert Part #X into the beam
and secure with 1 Bolt #8.

(3) Connect Part #C1 and
Part #C through Part #C2.

4)
NV
\\
(¢
N

%\ (5) Secure the bottom of Part #X

(8)3x and Part #C/C1 with 3 Bolts #8.

(6) Repeat the above procedures to assemble the other Part #C
and Part #C1.




(2) Insert the other side of
Part #C2 into Part #D1 and
secure with 3 Bolts #8.

(1) Insert Part #C2 into Part #D
and secure with 3 Bolts #8.

(4) Insert Part #X into the beam (3) Connect Part #D and

N

nd secure with 1 Bolt #8. Part #D1 through Part #C2.

NN

(5) Secure the bottom of Part #X
and Part #D/D1 with 3 Bolts #8.

(6) Repeat the above procedures to assemble the other Part #D
and Part #D1.
















ST8X30

(14) 16x

(0] I

M8X160

(17) 16x
M8

(18) 16x

(1) Connect Part #D/#C1 to Part #A with 2 Bolts #17, and fix from
the other side with 2 Bolts #18.(The first row of screw holes)

(2) Connect Part #C/#D1 to Part #A with 2 Bolts #17, and fix from
the other side with 2 Bolts #18.(The second row of screw holes)

(3) Secure Part #D&#C / #C1&D1 with 4 Bolts #14.

8 (4) Repeat the above procedures to assemble the other corners.




4x

4x

M84
@ 1Xx

() mm
M6x16

(8) 16x

8

(2) Repeat the above procedures to assemble the other 3 corners.

A Please don’t tighten all bolts.




M6

(5) 16x

)

10

<10>

W FlEaE. ER4
%ﬁﬂk%

(1) Affix Part #R to Part #B3 with 2 Bolts #6, 2 Washers #15
and 2 Nuts #5.

(2) Affix Part #R1 to Part #B2 with 2 Bolts #6, 2 Washers #15
and 2 Nuts #5.

A\(3) Use Drill #16 to drill holes in the holes reserved for Part #R/#R1.
(4) Affix Part #R and Part #R1 to the poles with 4 Bolts #13.

(5) Repeat the above procedures to assemble the other 3 corners.
A Tighten all the bolts.




o §
£ =
Q o
o
g o
+ O
..._I..L
o &
N =
N E
£ P
s =
=
O M
2 o
o =
N o
)MCIU
N

(1) Cover the corner with

Part #X1.

Secure with 2 Self-tapping

)

Screws #3. (from bottom to top)

3

(

(4) Repeat the above procedures to assemble the other 3 corners.

11




(1) Connect Part #U to Part #A with 4 Bolts #4.

(2) Repeat the above procedures to assemble the other 3 corners.

ST5x30

12




13

<13>

Assemble the 4 Corner Roof Bars:

(2) Repeat the above procedures to assemble the other
3 corner roof bars.




<14>

Please have a freestanding ladder ready at the center of the gazebo.

M84
@ 1x

() mm
M6x16

(8)16x

ATTENTION: You can also finish
this step on the ground and then
lift 4 corner roof bar and inside

14

roof connector to the top together.
(Need 2 people and 2 ladder) NS




15

<15>

(1) Attach Part #U1 to Part #E2 with Bolt #7 .
(2) Repeat the above procedures to assemble the other 3 roof bars.




L~ S4 <16>
@ 1x

) mm
M6x16

6x

(1) Place Part #E2 on Part #S.

Secure with Bolt #8 (from bottom to top).

(2) Connect Part #E2 and the Assembled Beam(D&D1) with part #U1.
1 6 Secure with 2 Bolts #8.

(3) Repeat the above procedures to assemble the opposite side.




a4 1 (1) Place Part #E2 on part #S. Secure with Bolt #8
L~ <17> (from bottom to top).

@1x

) mm
M6x16

6x

(2) Connect Part #E2 and the Assembled Beam(C&C1) with part #U1.

1 7 Secure with 2 Bolts #8 .

(3) Repeat the above procedures to assemble the opposite side.




() mm
M6x16

4x

<18>

Inside View

(1) Insert Part #U3 into Part #G and Part #G1.

(2) Attach Part #G and Part #G1 to the Part #E2
with 1 Bolt #7 and 2 Blots #8.

(3) Repeat the above procedures to assemble the opposite side.

Qutside View

e el @

18




/ <19>

) mm
M6x16

4x

(1) Insert Part #U3 into 2 Part #F.
(2) Attach Part #F to the Part #E2 with 1 Bolt #7 and 2 Blots #8.

(3) Repeat the above procedures to assemble the opposite side.

B e ®

I o @\0\0

I

19




() mm

M6x16 @
e 19x (1) Insert Part #U2 into Part #F and Part #G1.

(2) Secure with 2 Bolts #8.

(3) Secure them to Part #E with Bolt #8.

20

(4) Repeat the above procedures to assemble the opposite sides.




21

<21

>

LIS
LLL
LL
|

(I [
[ (W
\\\\\\\\\ LLE;Hﬁ%59
@) >

[
L
LD
CLLCLECLCE LL
NeLCEEEEEeE LL
ANUERRE NN LL
T L
LLL LL
% L LL
LL
L

Ll ererrdre

LL LL

L L

LL LL

LL LL

LL LL

L LL

RN NN NN
LLt tt L
AN LL
N L 7
L r




—~

—~

¥

@3x

22




¥

ST6.3x15

@ZX

23




¥

ST6.3x15

@ 2X
)

24




ST6.3x15

(2) 4x

25

<25>

J2

Q1) /

J1

Q1




<26>
Cover Part #Z, #Z1 & #Z2 to Roof Panels.

4




27

<27>

Cover Part #Z, #Z3 & #Z4 to Roof Panels.

.

7

—
v4
&/
1

o f

7

4

4




28

<28>

ATTENTION: The bigger roof panel need to cover the smaller one.
A If you can’t install

— ~
/

( N2 or N3, push the
1R outside roof cover
1T up and try to insert

|

77 4
7|
Al
7|
//,/

(1) Insert Part #N1 and (2) Insert Part #N4 and
Part #N2 into the frame. Part #N3 into the frame.

(3) Repeat the above procedures to assemble the opposite side.




ST6.3x15

@2x

29

<29>

(1) Place Part #H1 and Part #H2 on Part #E2;
put on Part #X2 and secure with Bolt #2.

(2) Repeat the above procedures to assemble the opposite side.




<30>
ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #L1 and Part #L2 into the frame.
@ 2X (2) Insert Part #L4 and Part #L3 into the frame.

s

ST6.3x15

@ZX

(3) Attach Part #H to Part #E2,
securing with Bolt #2.

30

(4) Repeat the above procedures to assemble the opposite side.




<31>

(1) Place Part #H and Part #H2 on Part #E1;
put on Part #X3 and secure with Self-tapping Screw #2

ST6.3x15

@4x

31 (2) Repeat the above procedures to assemble the other 3 corners.




<32>

J_

Al

/
&
&
¢
/
y
&
I

@7

7

|

@7/

/

Cover Part #Z to Roof Panels

/

i




33




34

<34>

Cover Part #Z to Roof Panels




35

<35>

N

N ,f: - /
I /? = ==
/ N

2 ﬂg w%fzd%&> N

9x




ATTENTION: The bigger roof panel need to cover the smaller one.

% <36> 0 JL}Q

S4
[/ roof panels and solidifying bars. -
Then secure with 1 Bolt #12

(3) Place 1 Part #W between 5@ AW W)
g

@ 1x and 1 Nut #5. ) RO (5%
Solidifying Bar
On)
M6
@ 32x (1) Insert Part #P1,

Part #P2 and Part #P3 into the frame.
6) mmm =

{——mm
M6x50

@SX

‘ o
oW W AW W
& o ©(5 © (5050

(2) Place 6 Part #W between
roof panels and beams.
Then secure with 6 Bolts #10
and 6 Nuts #5.

36

(4) Repeat the above procedures to assemble the opposite side.




r—mm
M6x50

(12) 12x

37

ATTENTION: The bigger roof panel need to cover the smaller one.
(1) Insert Part #P4, Part #P5 and Part #P6 into the frame.

<37>

(3) Place 6 Part #W between
roof panels and solidifying bars.
Then secure with 6 Bolts #12

and 6 Nuts #5.

(2) Place 9 Part #W between
roof panels and beams.
Then secure with 9 Bolts #10

and 9 Nuts #5.

§
AN

&
oW oW owm Qwwd
SO =ONN =ONN =OlO=

(4) Repeat the above procedures to assemble the opposite side.




38

<38>

(2) Repeat the above procedures to assemble the opposite side.




) ) mmmm
M6x28

(10) 12x

39

ATTENTION: The bigger roof panel need to cover the smaller one.

<39>

(1) Insert Part #M1 and
Part #M2 into the frame.

== (2) Insert Part #M8 and
3 ’;|| =—_ Part #M7 into the frame.

4:
W) AW WD
SONN =OI0=.

>(5)

(3) Place 6 Part #W between roof panels and beams.
Then secure with 6 Bolts #10 and 6 Nuts #5.

(4) Repeat the above procedures to assemble the opposite side.




)
M6x28

(10) 12x

@))l_)))))))))))))“

40

ATTENTION: The bigger roof panel need to cover the smaller one.

<40>

@
2

@ (5) ©(5) (5 ®
) Place 4 Part #W between roof
_ panels and solidifying bars. Then
é“ii‘;:—, secure with 4 Bolts #12
and 4 Nuts #5.

(

-O_\

(2) Place 6 Part #W between ¥
roof panels and beams. Then
secure with 6 Bolts #10 and
6 Nuts #5.

/

W) oW WD
&—(5) ®&—(5) ®—(5) &H@Eﬁ

’ / : / |
§§ L

(3) Repeat the above procedures to assemble the opposite side.




) ) mmm
M6x28

(10) 12x

@))J_)))))))))))))“

41

ATTENTION: The bigger roof panel need to cover the smaller one.

<41>

&) @

(1) Place 4 Part #W between roof panels and solidifying bars.
Then secure with 4 Bolts #12 and 4 Nuts #5; Place 1 Part #W

between roof panels and Part #E2.
Then secure with 1 Bolt #9 and
1 Nut #5.

(2) Place 6 Part #W between | @
roof panels and beams. Then
secure with 6 Bolts #10 and
6 Nuts #5; Place 1 Part #W between roof panels and Part #E2.
Then secure with 1 Bolt #9 and 1 Nut #5.

(3) Repeat the above procedures to assemble the opposite side.




42

<42>

(1) Place Part #W between roof panels and Part #E2.
Then secure with Bolt #11 and Nut #5.

ﬁW

|

(2) Repeat the above procedures to assemble the other 3 sides.




43

3 on Part #E2;

(2) Repeat the above procedures to assemble the opposite side.




44

<44>

e
1IN

'

'WU’W.

!
l

1
I

|
|

(2) Repeat the above procedures to assemble the opposite side.




45

eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee




46

16 | <46>




(RTT

[

FRRRX
%

Hang up Mosquito Sidewalls to [[gEls[ZRL¢Tel ¢
<47>

%
SGIRKRKKIIIS
oo esasatesosotetel %
3090 0RO RRIIIRKKKIS
R IR LILRRIAHES
R R R I IERRIIIIIRKK
R R LKL IRIRIIIIILLKKK
XX
RN
R 0505050505000IIIIIIIKKN
B e asesesetetetetetetetetetetetote
R sssssssssssd
) FRXRXK
30050505
QO

G000 00009:0:9.0:9
A‘Q%!’:?:::::::::’
e tototesess’

47




Hang up Solid Sidewalls to [@]i & e [-H I g-Te ¢

Y

48




WOOD CARE GUIDELINES

Wood requires some care and attention over its lifetime to ensure a long-lasting
beautiful finish. Proper cleaning and maintenance will keep your wood products
looking beautiful for a long time. Please follow these guidelines to maintain your
wood surfaces.

= Fadingand weathering:Wood is a natural product and is expected to change over time.
Long periods of sun exposure can naturally lead to color fading. Weather extremes,
temperature fluctuations, and humidity highs/lows cause wood to expand and contract,
possibly leading to warping and cracking. Knots and small surface cracks are naturally
occurring and do not affect the strength of the product.

= Keepingdry:Prolonged moisture and high or low humidity can be harmful for wood.
Cracking or splitting from extremes outside of the normal humidity range of 35-65% are
not covered by our warranty. Preventing prolonged exposure to moisture is advisable.

=  Cleaning: Frequent light cleaning is recommended. Dust regularly using a slightly damp
soft cloth, and then wipe dry (following the direction of the wood grain). For more
thorough cleaning, use a soft cloth and a gentle soap solution (dilute % cup mild
dishwashing liquid soap with 1 gallon of warm water). Rinse with water, and then
immediately dry the surfaces using a soft cloth. Do not use bleach, acid, or other solvents
on any metal parts or surfaces. Minor stains or scratches can be lightly buffed with
No0.0000 steel wool, followed by an application of good quality wood-care oil, wiping in
the direction of the grain.

= Annualsealing: It is advisable to annually maintain the wooden parts with a sealant or
outdoor wax/oil to protect and enhance the wood surfaces. Twice yearly, after cleaning,
apply a good quality wood-care oil or water-based sealant to the surfaces.
Recommended options are outdoor water-based sealant, linseed, teak, or tung oil. Refer
to the manufacturer’s specific instructions for application. It is best to try on a small
section of wood, then if satisfied with the result, continue the application, taking care to
avoid any metal surfaces.

=  For further questions and concerns, please contact:
contactus24service@gmail.com



Call us First!
DO NOT RETURN TO STORE

For immediate help with assembly or product information

call our number:
(951)213-4742

Or E-mail:
contactus24service@gmail.com
Our staff is ready to provide assistance

M-F 9:00 AM to 5:00 PM EST



